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Ny | TRfAT: | #El
PARTS NAME: | BRACKET 1
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THHAH: | #E1
PARTS NAME: | BRACKET 1
FEEH  [Efae FRAGEN) EEERGED 0 T
SN, PART N, DESCRIPTION DESCRIPTION OTr REMARKS
1 |F25-01010312 ﬁm (R FREE TILT CLAMP HANDLE ASSY | 1
) |P25-01010311 HEEREE WASHER 1
1 |R23-01010318 meiﬁfﬁ% i) PIN, DETENT )
4 |F25-01010009 EALE WASHER, NYLON )
5 [F25-01010321 i 3 PLATE, TILT DETENT 2
6 |F25-01010008 e WASHER , VAVE | 2
7 |F25-01010007 RAARuRT SCREW , PROLATE HEXAGON | 2
|F25-01010319 HHEANE (B) GASKET , NYLO )
9 |F25-01010301 AR BRACKET , ROTARY 1 L
FOS-010003018  [Red AR BRACKET , ROTARY | S
10 |GB/T6182-2000  PEA&B&MRMGEEEMS |LOCKNUT K8 )
VIR CFESTTITN | = 7. THICK VASHER Al
|1 |Fs-0i0i0201  |ARBER BRACKET , RIGHT ol
13 [F23-01010011 ‘ﬁﬂﬂ kb ~ |wur . puastic )
14 |F15-01010007 REXEEE NUT , SELF-LOCKING )
|15 |F25-01010004 RALE iR PLATE , TWO HOLE 1
|16 |GB/T6LT0-2000  |SAEEEMS NUT M8 1
17  |6B/T93-1987 HEAES WASHER , SPRING 8 I
18 [F25-01010104 ST il SCREW , CLAMP )
19 |F25-01010102 LS Sl CLAMP HANDLE )
20 |F25-01010103 BHCERFRAT RIVET )
21 [F4-01010003 q@ii@ EHA CLAMP PLATE 2
21 |T40-01010100 AERHRAN RIGHT BRACKET ASSY 1
23 |F25-01010315 BESEEEF 0D, BRACKET 1 ]
24 | GB/T818-2000 THEA AR <6 SCREW , PAN HRAD MSx6 | 1
15 |F25-01010313 fRRfLf LEVER , ANGLE ORIBNTATION| 1
|26 |F25-01010309 HEFHHE BUSHING , HANDLE 1
27 |GB/T7940.1-95  |EEAELHAF 0IL , CUP 3
18 |F25-01010002 Y RANE BUSH , NYLON ] "
29 |F25-01010003 BE4E WASHER )
30 [F25-01010302 BEEL TS WASHER , SEAL 1
31 |F25-01010303 NADEE AN x 20 BOLT M8 x 20 I
3 [6B/1879.2-2000  |BEEMEHE A OIS PIN O3N18 I
33 |T40-01010102 EARMLFR HANDLE L] ]
34 [F15-01010001 i%ﬁﬁﬁwiﬁ# BOLT, CLAMP BRACKET ! R
35 [F2s-01010101 ; BRACKET , LEFT 1
| 36 |Fs-01010100 LEFT BRACKET 455¥ 1
37 |F25-01010403 CONICAL SPRING 1
38 [F2s-01010402 PLATE , PREVENT DESQUAMATION| 1
39 |GB/7879. 12000 PIN , SPRING 3x8 1
40 [F25-01010401 AERAA ROD , LIMITATIVE ANGLE | 1
41 [F25-01010400 RERMTAE ROD ASSY, LINIT ANGLE 1
42 |F25-01010005 5 i BN x 255 LONG BOLT M8 x 235 1
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FHkat: | #21
PARTS NAME: | BRACKET 1
FRTE  |[AEHT ZHEATEX) FEER D §& ki
SN. PART NO. DESCRIPTION DESCRIPTION Ty REMARES
43 |F25-01010006 PHEL TUBE , BOLT 1
44 [F25-01010305 HERL LONG SHAFT , BRACKET 1
45 |6B/T91-86 F o ¢xl2 PIN , COTTER ¢ 2x12 4
46 |6B/T896-1986 FoE 9 CIRCLIP 9 )
47 |P25-01010307-3 | EEH SHORT SHAFT , OUTER BRACKET| 1
18 [F25-01010307-4  |AESEALE (B) BRACKET , ANGLE LOCKED | 1
49 |F25-01010304 RES S RNE SPRING , TENSION )
50 [F25-01010307-1  |AEHERIE ARM , TILT LOCK 1
51 |Pos-01010307-2  |AEHEAE (4) PLATE , TILT LOCK 1
57 |F25-01010306 KWEr TUBE , LONG SHAFT 1
53 |T40-08000006 Tl MARK 6 1
54 [T40-01010101 i 20 1R A LIMITATIVE POSITION SHAFT| 1
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PARTS NAME: | BRACKET 2
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R4t AR
PARTS NAME: | BRACKET 2
SN PART NO. DESCRIPTION NESCRIPTION 0Ty REMARKS
5E58  |ZHAY LA TEAHED ag ki
1 l/Tasn 2000 [eAAEARRAAREABN ] LOCKNT N§x 1 T i 1]
) ymniss  (THES WASHER § 5
|3 [2s-01020002 Rt BOLT , DOUBLE HEAD | 2 | e,
T . BRACKET , STEERING mRJ Tk
oS [BgkE  DBRACKET, STERIG |1 | 11 s
T 5 posounon  |EExEIRE ~ FASTER ., BOVE 1
6 Fps-oioonnl  fRESREAE i o I
7 [Fs-0l000002 i?' G Al ~ PLATE , | , FRICTION ™= e -
8 [B/TSTRI000 pRABEMS 30 30LT M8 x 30 NN |
9 |oB/T93-1987 %%@@3 TASHER , SPRING 8. 3 B
[ ps-o0000s RESSHK LATE = 1
1 [pas-on000016 (REE JLowe BoLT i ¥
1 fo-ooon RAEEBEE OUBLE H0LE SHOCK ABSORBER 4551 1 | o
13 [Fas-0ooo00os AR =E BN L4 =
14 [F25-0000000] :ﬁimi}wm SHELL MOUNT DAMPER )
15 [F2s-00000002  [EAMER MOUNT DAMPER , LEFT AND RICHT] )
16 [Fa5-00000008 _,\@Mmoxun LT e |
17 GB/en-ss  PRAELD ~ [MASHER 10 14l -
18 [F25-00000007 pEBxs0 BOLT Al B
19 [F25-02000002 R TIGHTWIRE , BARTHING il el R
)0 000000000 [Rex  OUTDARER, RONT j 1
21 [F25-01000004 Eﬁi%i‘ THE  BusEL BV 1 L
00000 (RERETHE  PUSHL BELOV S, . 11 s
0 as-01000005 _T ﬁa;o%b@ P-RIKG g s L
F5-010000058  [FHBIHE 0 - RING 1 | s
23 [F25-01000006 ,qugﬁ#t[ﬁ WASHER , BELOW i Jl
E F25-010000068 RELETLE VASHER . BELOYW |1 1 s
24 [6B/T818-2000 H%ﬁ}fﬂmﬁxu A e el
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AR | 2HEY
PARTS NAMB: | STEERING

38
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
858 |[R4%S 4t AR (ER BE it
1 [T40-01020102 MR THROTTLE CABLE ASSY ]
2 [F25-01030002 W e TUBE , WAVE PLASTIC %
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RH L BRAS
PARTS NAME: STEERING
SN, PART N, DESCRIPTION DESCRIPTION Oty HREMARKS
sBE0  |ERET RELT(RR) EHEHRED g &it
3 |GB/T889.2-2000  PEFEAR&A A EAHNI« 1 BILOCKNUT MI0x1.25 i
4 |GB/T6171-86 75 FBREMI0 % 1. 25 NUT M10=x1.25 1
5 |F15=01000013 e PLATE , HANDLE ORIENTATION | 1
6 |F15-01000011 I A () VASHER , HANDLE (LOW) 1
7 |F15-12000011 R MARK 11 1
8 |T40-00000002 BRER HANDLE , GEAR SHIFT 1
9 |740-00000007 pUitdii LINK , SHIFT ROD 1
10 |6B/T97.1-85 ER T WASHER 6 )
11 [F15-00000012 & SPRING , CLANP 1
12 |T40-00000004 FREE WASHER , HANDLE )
13 |T40-00000006 F BLOCK , HANDLE )
14 |6B/T5782-2000 75 f kARG x 50 BOLT M6 x 50 1
15 [F15-01000012 HERLE WASHER , NYLON 1
16 |F15-01000008 HELH WASHER ]
17 [F15-01000009 HERYLE VASHER , WAVE )
18 [F15-01000007 Fnz (&) BUSH , HANDLE 1
19 |F4-08000103 AR S MARK 5 1
20 |F4-08000104 Filkd MARK 4 i
21 |GB/T91-86 Foeal 6x12 PIN , COTTER 1. 612 1
21 |F15-01030200 W7 e AL BOLT 1
3 |P4-01090401 BBE LS AE STOPER , HANG ROPE ASSY 1
24 [P4-01090400 it Nis ENGINE STOP SWITCH ASSY 1
25 |GB/T848-85 MBI SMALL WASHER 10 1
26 |CB/T827-86 FRREAT) 5 RIVET , SEMICIRCLE 2 x § 1
27 |F4-01090301 ETER T e GRIP , STEERING HANDLE 1
28 |F4-01090302 Bk e RUBBER , HANDLE {
29 |GB/T82(-85 TR BAME x 25 | SCREW, PAN HEAD M5 x 25 1
30 |F4-01090300 Bl FmE e A STEERING HANDLE ASSY 1
31 |T15-01020303 el INDICATOR THROTTLE 1
30 |F4-01090007 S SPRING , COMPRESSION 1
33 [F4-01090006 : BUSH 1
34 [F15-01030005 STAY 1
35 |GB/T5783-2000 NELE] BOLT M6 x 20 )
36 |F15-01030001 EHER HANDLE STEERING 1
37 |F15-01030100 FA[F4E LEVER , THROTTLE ASSY 1
38 |F4-01090003 BRI HELERR FRICTLON 1
39 [6B/T6170-2000 4R )6 LOCKNUT M6 1
40 [F25-01030001 EA T BRACKET, HANDLE 1
41 [6B/T97.1-85 FHE 6 WASHER 6 1
47 [T40-01020001 FRtE 2 BUSHING , HANDLE 1
43 |T40-00000005 W AE VASHER , WAVE 1
44 |T40-00000004 EF- T WASHER | HANDLE |
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SHkLh | AEEERR
PARTS NAME: | UPPER CASING
S'N. PART NO. DESCRIPTION DESCRIPTION (Y ABMARKS
PRER |2kpy TL ) T4 f ) 45 Bt
1| T40-02000001 KERERE UPPER CASING | L
T40-020000018 M EEEE UPPER CASING 1 g
2 | T40-02000004 Pk eSS SHEATH 1
3| T40-02000003 Rt BUSHING, DRIVE SHAFT 1
4 | GB/T893. 1-86 R Ele et Rl WASHER, SPRING 30 |
5 | F15-00000006 E{LHE 06K PIN, DOWEL 1
6 | CB/T3782-2000 7 IR MBS BOLT M8X45 3
T T40-02010004 T OUTLET MANIFOLD 1
8| T40-02010002 FauES GASKET, OUTLET MANIFOLD 1
9 | T40-02000005 FAREEEHRE GASKET 1
10 |6B/T97.1-85 TAES WASHER 8 15
11 | GB/T5783-2000 | /< fisR#MEX30 BOLT M8X30 6
12 | 740-02010001 FAUEE GUIDE EXHAUST 1
13 | 140-00000012 (AL GASKET 1
14 | 740-00000011 T%%ﬁm% WALL UP i
15 | GB/T5782-2000 75 ERAMRXA0 BOLT H8X§0 5
16 | GB/TS783-2000 XY RMORL6 BOLT M6 x 16 )
17 | cB/T818-2000 AL EETNEN2S  [SCREW , PAN HEAD Mg x 23 )
1§ | 0B/T93-1987 wELES SPRING WAHSER 6 )
19 |GB/T6170-2000 SHET M6 NUT M6 )
20 | T40-00000200 AFREER COVER , UPPER CASING 1
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RHEL KE
PARTS NAME: | BOTTOM COWLING
& PART N0, DESCRIFTLON DESCRIPTION RIY RENARKS
$ESE |24hS ERLHER) EH5HED HE bit
1 [T40-03000001 EE BOTTOM COWLING 1
2 (T40-03000002 EEFH4E SEAL, BOTTOM COWLING 1
3 [T40-03000009 4 B % SPRING, TENSION I
4 |GB/T5783-2000 7 B M6X 1) BOLT MgX12 1
5 |F25-03020000 TE4 Rt it LOCKING ASSY, TOP COWLING 1
6 [F15-05000036 MEYYEMEAZE  [BUSHING B I
7 |T40-03000100 WEG R R LOCKING ASSY, TOP COWLING 1
§  [F15-05000009 R Ak NIPPLE, PLASTIC 1
g [F15-05000023 WA E WASHER , WAVE 1
10 |F15-03000022 MEGREmE AN BUSHING A 1
11 |T40-03000008 wELR BRACKET 4SSY, TENSIONAL SPRING | 1
12 |6B/T5783-2000 7 B AMEX20 BOLT M§X20 1
13 [F25-00000004 HAALEG BLGGEST WASHER 6 4
14 |F25-03000006 W B DAMPER 4
15 |6B/T5783-2000 7~ S ENGX30 BOLT MX30 4
16 [T40-03000006 THEERTFE JACKET, LEVER 1
17 [F15-05000008 R EA CLAMP 4 1
18 [F15-05000003 ey AEES RUBBER PLUG, QUADRATE 1
19 [6B/T5783-2000 7 A ERNEXDS BOLT M§X23 )
20 |T40-03000005 KENER COVER BOARD, BOTTOM CONLING 1
21 |T40-03000004 R & RUBBER PLUG, ABNORMAL 1
20 [T40-03000003 R BLOCK , FUEL TIE-IN 1
23 [F15-05000006 G e SHEATH, WAVE 1
24 [F15-01000015 S TACKET, CABLE 1
25 (T40-03000011 R B e RUSHING, DAMPER 4
26 [GB/T97.1-85 ThE 6 WASHER 6 3
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FHeLT:  |BHAS
PARTS NAME:  |CONTROL SYSTEM
8y, PART X0. DESCRIPTION DESCRIPTLON Ty REMARES
pmsy  |ges3 B4 (E D) SHEHOER [ #i
1 [T40-05040006 W% 4 BT ROD, TRIGGERING COIL 1
2 [T15-04030103 BEYE COVER , NUT 1
3 |140-05070003 IRELIE ERh b PULLEY , DRIVE 1
4 |T40-05070001 1A R R R RACK , FIXATION 1
5 |cB/T5783-2000 7 NG x 14 BOLT M6 x 14 i
6 [F15-00000012 E£01.8 COLLET 1
7 |T40-05070004 LS | TORSTONAL SPRING, DRIVEN WHERL 1
8 |T40-05070002 Wl AT BT WASHER , ACCELEROGRAPH 1
9 [T40-05070100 WA R MR 4%  |PULLEY , PASSIVITY 1
10 |140-05070102 JEfH COMPRESSION SPRING 1
11 |cB/T818-2000 +E R LEAM6x 35 |SCREW , PAN HEAD MEx35 | 1
12 [oB/15782-2000 [N AERME x 43 BOLT M8 x 45 1
13 |T40-05070005 IR ELE ROD, TRIGGERING COIL 1
14 |GB/T5783-2000 7 f R AM6KDS BOLT M6X25 4
15 |GB/97. 1-85 TR WASHER 6 5
16 |GB/T5783-2000 7~ fa B eMoX16 BOLT M6X16 1
17 [140-03010100 TGRS SHIFT ROD ASS'Y |
18 [F15-05040001 Mo BEE ROCKER DETENT 1
19 [F15-05040002 LY ELipL BRACKET , SHIFT ROD )
20 [GB/T879.4-2000  |BEEEEEE ¢3x20 [PIN ¢3x20 )
21 [T40-03010001 TR ik BLOCK , ACCELEROGRAPH 1
20 |F15-05000031 ok 2 il SUPPORT SPRING 1
23 |T40-03000007 T E AT SHIFT ROD ] L
T40-030000078 THELT SHIFT ROD 1 g
24 [0B/T6172.1-2000 |/~ AEER N6 NUT M6 !
25 [F15-05040003 TEAT L EHE BUSH , SHIFT ROD ]
26 [T40-05070101 IR ENER (HAIN WHEEL , DRIVEN 1
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PARTS NAME:  [LOVER CASING & DRIVE 1
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PARTS NAME:

LOVER CASING & DRIVE 1

SN, PART NO. DESCRIPTION DESCRIPTTON qTy REMARKS
smeH |EH5E EHAH (%) TEAHED il bit
1 [T40-04000001 AT RERK LOWER CASING 1
2 [T40-04000022 PR HA WATER INLET A 1
3 |GB/T820-2000 TR EATMSX28  |SCREW, PAN HEAD M5 x 28 1
4 [T40-04050006 THEE PLUNGER, SHIFT 1
5 [T40-04050002 EABYS SPRING, CLUTCH 1
6 [T40-04000004 Mﬁﬁtf&a‘ SHIM
T40-04000004-1  [HEEBFE (1= 010%7&) SHIM (T = Ul[)mm)
T40-04000004-2  [ERKE (T=0.128%)  |SHIM (T=0. 12m)
T40-04000004-3 ﬁ[‘?h‘ (1= 0151; ) [SHIM (T= umm)
T40-04000004-4  [ERE (T=0.18Z%)  [SHIM (T=0. 18mm)
T40-04000004-5  [HRK (T=0.30%K)  |SHIM (T=0. 30mm)
T40-04000004=6  [HEBRHF (T=0.402%)  [SHIM (T=0. 40nm)
T40-04000004-7  [ERE (T=0.502%)  [SHIM (T=0. 50m)
7 [T40-04000024 Fl4RTHA BEARING 1
8 [T40-04020000 g B4 GEAR, FORWARD 1
9 [140-04050003 ﬂ\f/mﬁ& CLUTCH, DOG 1
10 [140-04050003 BERER RING, CLUTCH |
11 [140-04050001 Wk SHAFT, PROPELLER 1
12 [T40-04030004 EABY PIN, CLUTCH 1
13 [T40-04000006 /b B EM12X1. 25 NUT, PINION !
14 [T40-04000005 N B PINION 1
15 [T40-04060006 |t 4 GEAR, REVERSE |
16 [T40-04050007 BIEERBE WASHER, REVERSE GEAR 1
17 |T40-04060005 BSERAER R SHIM
T40-04060005-1  |HBE (T=0.102%)  [SHIM (T=0. 10an)
T40-04060005-2 [ K (T=0.12Z%)  |SHIM (T=0.12mn)
T40-04060005-3 | R (T=0.152%)  [SHIM (T=0.15mm)
T40-04060005-4 HEW R (T=018Z%)  |SHIM (T=0. 18mn)
T40-04060005-5  |#ER A (T=0.30Z%)  [SHIM (T=0. 30mm)
T40-04060003-6 +ﬁr* (T=0.40Z%)  [SHIM (T=0.40mm)
T40-04060005-7 ERR (T=0.50Z%)  [|SHIM (T=0. 50m)
18 [T40-04000025 xmﬁ%% BEARING 1
19 (T40-04060002 KT B k0% 5 B4 |0-RING A, COVER 1
20 [T40-04060003 K Pk &7k =08 T4 BB [0-RING B, COVER )
21 [T40-04060001 KTEERRE COVER, LOWER CASING {
20 [T40-04000028 R A BEARING 1
23 [F25-04010003 AT B A K A 20364011 SEAL 4
24 [6B/T5783-2000 X HMEX2S BOLT, HEXAGON M8X23 )
25 [140-04000008 AEE BIG WASHER 1
26 [TASO F404 24-50 [HHFEA 0RBHE 0-RING , 0L SEAL 1
27 [140-04040001 WHERA CASING, OIL SEAL |
28 [140-04000009 fé%m COVER ,0IL SEAL 1
29 |T40-04000010 KEEZHE SEAL , WATER PUMP 1
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PARTS NAME:  [LOWER CASING & DRIVE 1

SN, PART X0, DESCRIPTION DESCRIPTION an REMARKS
smeq |55 TEZH PR FAHER) ) G
30 {T40-04000011 AEIR OUTER PLATE !
31 [F25-04000007 figd ¢ 4%10 PIN, DOWEL )
30 [T40-04000203 ZRIYEHE 0-RING 1
33 [F25-04040000 KE B E IMPELLER 1
34 (T40-04000202 HENT INNER SHELL.VATER PUMP | 1
35 [T40-04000201 KEFK WATER PUMP HOUSING !
36 |6B/T5783-2000 75 Mg x 30 BOLT M8 x 30 4
37 [T40-04010000 Dbk s DRIVE SHAFT ASSY 1 L
T4(-040100008 NEE PG DRIVE SHART ASSY 1 s
38 [F25-04000015 il KEY, WOODRUEF 1
39 [F15-05000035 Rt COLUMNED NUT 1
40 GB/T6172.1-2000 [ Aiadieis NUT M6 1
41 [7ASO F404 31-035 R ZIE 0-RING 1
41 [T40-04000007 THOBMER COVER , CAMSHAFT 1
43 [F15-06020004 ORI 2 B 1444, 2 0-RING 1
44 |oB/197.1-86 THE 6 WASHER 6 1
45 [r40-04030000 THAAA T CAM ASSY, SHIFT ROD {
46 [T40-04000027 F T A BEARING 1
47 T20-04000003 MEE A o SHIM
T40-04000003-1  [ARE (T=0.102%)  [SHIM (T=0.10mn)
T40-04000003-2 ﬂW%(T iw%+) lm(Tulmm
TA0-04000003-3  [E&E (T=0.152%)  |SHIM (T=0.15mn)
T40-04000003-4 MR (T=0.182%) WM(TfUMn}
T40-04000003-5  [ERE (T= omﬁk} SHIM (T =0, 30mm)
TA-04000003-6 [EME (T=0.40%%)  [SHIM (T=0.40mn)
T40-04000003=7  |E[J (T=0.502%)  |SHIM (T=0.50mn)
48 [r40-04000002 K REEE BUSHING, NYLON 1
49 |T40-04000026 e T BEARING 1
500 F4-03000023 IR PLUG, 0IL HOSE !
51 F4-03000024 kLB GASKET )
50 [B/T6170-2000 ik NUT M5 1
53 [140-04000023 it 7k 1B WATER INLET B 1
54 [140-04000012 KA RER PLATE , WATER PUMP 1
55 |oB/197. 185 TA[ES ASHER § )
S6 [F25-04000031 Mk PLUG ,OIL RELEASE |
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ELE

Edat | ATKERERRSRS
PARTS NAME: LOWER CASING & DRIVE 2
S, PART WO, DESCRIPTION DESCRIPTION Ty REMARKS
sEte  |aems 4R ER FHAH D 42 Bt
|1 [T40-04000018 Bk dx CUSHION, PROPELLER !
) (T40-04070000 | BEEAAE PROPELLER 4SS’V 1 )
|3 |T4p-04000019 Y jE At AA BUSH 4 1
4 |T40-04000020 ik AR BUSH B 1
5 |740-04000021 FHE~AES NT 1
6 |GB/T91-86 FF o400, 5X25 PIN, COTTER ¢2.5x25 |1
7 [T40-04000203 KETHEE SEAL 1
§  [T40-04000204 | KERAZHE BUSHING 1 I
§  [r40-02000002  |AKEFEME BUSHING 1
10 [T40-02010003 KEHHE SEAL 1
11 |T40-02010004 K% | TuBE, WATER 1 L
T40-020100048 x4 TUBE, WATER 1 g
12 [140-02010003 HERLEH WASHER i
13 [T40-04000013 e it PLATE 1
14 [T40-04000014 A WATER ENVELOP 1
15 [F15-00000004 2 D6K12 PIN, DOWEL )
16 | T40-04000017 Haase A ES SEAL L
17 | T40-04000015 Basze BUSHING I L
T40-040000158 BomzEE BUSHING 1 S
18 [140-04000016 BathaS 7oA SBAL 1
19 |T40-00000009 AT A ANODE 1
20 |T40-00000010 AEFEER ANODE 1
2 [GB/TST8I2000 | A AEHNENDS BOLT M8 x 23 1
21 |GB/T5782-2000 7% 2 MBY6S BOLT MBX6S 1
23 | GB/T93-1987 BE A WASHER , SPRING 8 3
24 | GB/T5782-1987 75 B AEMBY 35 BOLT M8X35 1
25 [T40-0000008 FEEMIL0NL. 25540 | BOLT ML0XL. 25X40 4
26 |6B/T93-1987 EELEL VASHER , SPRING 10 4
27 |GB/797.1-85 FAEL WASHER 10 4
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HELH £l
PARTS NAME: GENERATOR
PART N0 DESCRIPTION DESCRIPTION T¥
FHaT EHERGED FEAHED 5
T40-05040000 g LA MAGNETO ASSY
T40-05040007 FE%E COIL CHARGE

GB/T818-2000

T2 L BN

BOLT M6 x 25

(B/T818-2000

T FET LI

BOLT M4 x §

I

1

4

4
(B/T97-1987 HEELED WASHER , SPRING 6 4
GB/TST83-2000 |/ AdErAME x 40 BOLT M6 x 40 4
(B/T97. 1-85 THE VASHER 6 5
T40-05040004 EESTF CLAMP ]
T40-05040008 3 L 7 5 35K5 048 0IL, SEAL 1
T40-05040001 BEALE BASE, MAGNETO 1
T40-05040002 B A 0A B 0-RING 1
(B/T818-2000 +EHA LM  [SCREW ,PAN HEAD M4x§ | 2
GB/T97. 1-8 T4H 4 WASHER 4 )
T40-05040100 MREELE ATTACHMENT , PULSER 1
T40-05040009 BREELE BRACKET ,COIL PULSER | 1
T40-05000018 TRFEE KEY, WOODRUFE 1
T40-05000022 B E CLANP 1
T40-05040003 g kE WASHER 1
GB/T5783-2000 75 B ANEK16 BOLT Méx 16 1
T40-05050000 KR AH FLYWHEEL ASSY 1
F25-05000025 kR AE WASHER 1
F25-05000026 L b NUT |
T40-05040003 ARG EE R GROMMET 1
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THkAh | 2454

PARTS NAME: INTAKE
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Fagsf: | #8524
PARTS NAME: INTAKE ]
SH. PART M. DESCRIPTION DESCRIPTION qry REMARKS
sped 2442 BELH (RN FEEHED 4§ bt
1 | 140-05030000 i LY s REED VALVE ASSY 1
2| T40-05030100 FEHANAARE RRED VALVE 1
3| 140-05030001 i i bl PATCH VALVE 2
4 | T40-05030002 i Dl LIMITATIVE BOARD !
5| 6B/T93-1987 BEAES WASHER , SPRING S 4
6 | 6B/T823-1988 TEENELETISXI0 | BOLT M5 x10 4 |
T | 0B/197.1-85 THE JASHER 6 8
8 | GB/TST83-2000 | S fSRAEMGX3S BOLT M6 x 35 g
9 | T40-05000200 B GAS NIPPLE ASSY A 1 B
10 | T40-05000016 EAECHTIL 5X45 | HOSE 1
11 | 140-05010400 SEEED | 6AS NIPPLE ASSY B 1
12| T40-05000011 #ARE MANIFOLD 1
13 | T40-05000014 A5 0TI 5X285 | HOSE 1 J
14 | GB/T97.1-85 FHS YASHER 8 ) |
15 | gB/ms782-2000 2 AMNYL00 BOLT M x 100 )
16 | 7ASO Fd04 24-053 | EAHEBROVE (-RING 1
17 | T40-00000103 #eH RS BUSHING )
18 | T40-00000100 RAHERAE SILENCER ASSY, INTARE | 1
19 |GB/T818-2000 + 548 4 L ATMEX4D SCREW , PAN HEAD Mo x 40 ) |
20| 740-00000104 AT LEVER, CHOKE 1
21 [ GB/T879.2-2000 | B E{EW M O30 PIN ¢4 x 30 |1
22 | F15-07000016 e Mo il | JOINT 2
23 | T40-00000105 | ERITERATA LEVER, CHOKE A 1 B
24| 71503010002 WA THEE RUBBER SHEATH 1
25 | F15-05010001 ER1FAE ORIENTED SHEATH 1
26 | 11503010001 e e ! i
|27 | T40-00000106 B R [1# 4B LEVER, CHOKE B 1
|18 | T40-05060002 a0y HE 0-RING ! ]
29 | T40-05060000 A A ¢ CARBURETOR ]
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CYLINDER & CRANKCASE

A

THRAK

PARTS NAME:
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A4S | A ik
PARTS NAME: CYLINDER & CRANKCASE

SN, PART KO. DESCRIPTION DESCRIPTION 0TY REMARKS
PRYA | 24kt SR FELH BN i 4

L [ T40-05010000 AL 4 CRANKCASE ASSY | 1 |

2| Ta0-05000013 | Kaml A HANGER, ENGINE Ll 1] .

] GB/T5783-2000 FEZEMSY20 | BOLT M8 x 20 2

4 | T40-05000002 Alfed | CASKET, CYLINDER HEAD l

5 [ T40-05000003 Al CYLINDER COVER 1

6| T40-05000004 Sz GASKET, HEAD COVER T

T | T40-05000005 BaihE COVER, CYLINDER HEAD 1 __ 1
8 | T40-05000008 | WERBEE GASKET, THERMOSTAT 1

9 | T40-05000007 FEZEE | COVER, THERMOSTAT T ;

10 [ GB/75783-2000 | 75/ SRRAMEXDS BOLT M6 x 25 4

11 | BR7HS NGK KLk SPARK PLUG 2

12| T15-04000010 HER THERMOSTAT |1 ]

13 | GB/T3782-2000 5 A 28X T0 | BOLT M8 = 70 1

1| 6B/T97.1-85 TALER WASHER 8 B |13 4

15 | T40-05000012 ALk 4B ANODE B 1

16 | GB/T5279-1985 | Vi K IBATMEXDS BOLT M6 x 25 1

1T | T40-05000008 e | GASKET, EXHAUST OUTER COVER | 1

18 | FL5-04000003 REA SPILE WATER, ASSY 1

19 | 140-05000009 HAER | COvER 1 -

20 ] T40-05000017 FLACE & 10X X370 PIPE , RETURN 1

21 | GB/T5783-2000 5 EEHMI6X25 BOLT M6 x 25 g

22 | T40-05000001 B R A ANODE A 1 ]

23 | GB/TS783-2000  |//A%#h M6X20 | BOLT Mg x20 2 i

4| 140-05020001 BREE WASTER 1

25 T40-05010302 HEtA SD 30X42X6 0IL SEAL A 2

26 | F25-02010002 | 3EME w3 S16K3086 | OIL SEAL )

21| 1480 F404 24-067 | mEFROAE 0-RING 1 |

28 | T40-05010301 E D SHELL, OIL SEAL Rt
2 | T40-05000015 ES&B¢ K02 54215 | PIPE , RETURN 1 - |

30 | F25-00000014 A4 0 8X12 PIN, DOVEL )

31 | T15-04010202 A% SPILE WATER B

32 | T40-05010400 SEAHB PIPE JOINT, ASSY 3

33| GB/T5783-2000 7% B AMEX35 BOLT Mo x 35 4 -
3| GB/TYT.1-8 FAES  |WASERG 2l

35 | T40-05000030 7 R eMLONL, 25K55 BOLT 10

36 | GB/T97.1-85 TAEL WASHER 10 10




PAGE 25 OF 39

ZHEFt

- JB
= e 1
=
(oo
=5,
==
E—
_=
%%
M%M
| 55
==
=0 | =
- lea
= |2
ﬁ?luu
i | A=




T PAGE 26 OF 39
ZHfA | dREER
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTLON DESCRIPTTON Ty REMARES
HeE | TEEE 4k ER) At B B
1 (T40-05020100 | BEEEATAL ~ |CONNECTING ROD ASS'Y | 1|
) |T40-05020101 | EEALA BLOCK, SWING A 1| |
|5 |40-05020106 | AR BLOCK, SWING B 18
o |T0-0s020109 | i RSRC BLOCK, SWING C 1 -
s [T40-05020110 WA ESD BLOCK, SWING D 1
- [T40-03020009 ThRRBA BEARING =
7 |T40-05020103 ERE R WASHER 4
g |T40-05020104 RaEA NEEDLE ROLLERBEARING ) B
g mo-tsoons  |EE e 2]
0 |Ta0-0s020107  |HE CIRCLIP v || i
Ty o000t [AERTFRA BEARING !
17 |T40-05020108 4 SEAL NETAINER ASSY 1
{3 |T40-05020102 i 4 | PIN, CRANKSHAFT 12 -
14 |TAO-05020011  |FAREA BEARING - 1 |
(5 |T40-05020007 EEBE VASHER, PISTON 4 1
{§ |T40-05020008  |EEHEE CIRCLIP i
17 |T40-05020100 B34 ¢ 2. 5120, 8 NBEDLE ROLLER 56
g |MO-0502004 | EEFAML PISTON RING F
1y |Te0-0s0a0002  |VEE PLSTON )
30 |T40-05020003 EEY PIX, PISTON Tl i
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PARTS NAME: FUBL
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FHMLH | KRS
PARTS NAME: | FUBL

N, PART NO. DESCRIPTEUN DESCRIPTION 0Ty AEMARKS
FEEH | Zpgs FHAKED FLHED Wit it
U | p4-0s000200 Woagiag  [FELPREJONTCONP  p1 1 L ) f

1 | GB/T5783-2000 7§ﬁ]ﬁ%ﬁMﬁfx3 | BOLT, B HBXAGON MEx30 |1 ) <INy 4
3 | F25-03000012 | B Q10X N0 PIPE, FUEL B ol .
4 | B4-04000030 WEEES SPRIN{} L HURL PIPE "B” 6| -

5 | F15-07080000 AT AL 4 FILTER PLANK ASSY 1

6 |ms-omosooor AR T roh 22y S 0 S N NS (N ! SR
T |Fis-o70s0000 AR [ 7% 67 S [ S N SN NS [ S
| 8 | GB/T3452.1-1992 mw%ﬂ ,5x1,8 | WASHER, FILTER CCP | 1 } T S
9| mus-od00002 | EEAXE | PLAKE IR [ . S

10 | ga/mgtzo-2000 [ AAZENS NUT M8 1
Tl [ ea/rsisia00n | Ajaswex4 | BOLTMExI 1 I
12 |mao-0s00005 | RARME 010k 5x170 | HOSE IR S N —
13 |cB/r9r.i-85 | THEE VASHER 6 R DN I T | —
14| T40-05080000 | aRrAE  FUEL PUMP ASSY 1] L T

15 | T40-05080001 hERLE COVER, FUEL PUMP |

16 |mo-osos0003  |MwATEME  |omemae 1) LT -
_“_m&mwi_m@%ﬁﬂ_ﬁQWWEw_f_i_L_ : I
1§ | TAO-05080001 l?"iﬁf’i‘\: | COVER PUEL  \ 1| T
19 | GB/T6170-2000 | REEEG TN 20 NS SR (N (S S—

20| T40-05080006 %MHP&E& DIAPHRAGM 1

1 |pq-sem000s  |EEEEESE | ARPROOPMAT [ S R P .
| 12 |epmaisn0n | TEEERESINON | SCRRY, SYALL PAN HEAD | 3 | I R
23 |eB/mod-1987 | BsEAES | wsmsmnes (3 p b bbb
14| F4-04090005 | im RF | PLATE A i I

25 | Fe-04090011 AT [ SCRRW, VALVE M3x5 )

26 |maoososones  |MmEE (WL IS B S (SN ) N A S——
U | pp-osnonys  |MERGHS | AIRPROOF MAT | 1] T
J&JM@BM,4W%W“U  swrwexs0 G2 A .

| e/1ein0-a000  |[FARE N T 1 i
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FHEL B

BA

PARTS NAME:

ELECTRICAL

SK. PART 0. DESCRIPTION DESCRIPTION 0T RENARLS
5BLE |FERT %ﬁfﬁ =) SELHIE D) BT i

[r40-05090001

T40-05000029 |
T40-05000028
GB/T5783-
T40-05090200

2000

~ |BRACKET , IGNITION
WASHER ,DAMPING
TUBE | W%SHER

BOLT M6X30

C.D. T UNIT ASS'Y

en | |jmg ==

LIJ|L~3‘

5

6 [6B/T5783-2000
1 |T40-00000013 |
8 |T40-05090100
9 [140-05000100
10 |6B/97.1-85

BOLT M6 x 25
(BRACKET
1GNITION COIL ASS'Y
THERMO WITCH ASS'Y
WASHER 6

|

=

11 [63/T5783-2000 |

BOLT W6 » 16
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FHELH: | BB
PARTS NAME: | STARTER
SN PART NO. DESCRTPTLON DESCRIPTTON QTY REMARKS
SHEH 2B B4 (E ) B4k 4 R G50 i &t
| T40-05T10000 [REEAf  [STARTERASSY  J 1}
o [6B/T5783-2000 |NAZAMEx2S  BOLT M8x1> L]
3 [6B/T97.1-85 - |F2Es  |uaSHER 8 BEREN
4 [140-05000027 ﬁ%ﬂ%m ~ BUSH , SHOCK ABSORPTION | 6 | |
5 [F15-05000029 (HABAZHE TIGHTH IRE, SPRING 1
6 [40-05110200 [AsBfALM  |ARRESTER TIGUTWIRE ASST} 1} |
7 [F15-07130106  |HaEEE |SPRING, ARRESTER | 1| I
g [140-05110100 |RAZSAAHE CASE, STARTER _ as
o 4005000026 |eABA&  [TUBBWASERR )3 | .
10 [T40-05000020 |RHBEELR LEFT BRACKET ,STARTER | 1
11 [6B/TS783-2000 [7%AFEMEXI0 [BOLT MEx30 E1N B
12 |B/T896-36  (FrOEES  [CIRCLIPE I (P
13 [F15-07130105 |slz®  JARRESTRR |1
14 |T40-05000021  fREBEXK RIGHT BRACKET ,STARTER | 1} | L - 1N
15 [0B/15783-2000 |5 &R AN6X30 BOLT 6 x 30 )
16 [F4-04130107  |EHFHE ~ feover BN B alls
17 [F25-05160501  |@EFH ~ [HANDLE, STARTER 1]
s [F25-05160001  |FRERE T I i
19 [T40-05110007 EmE START LING RN
o0 [T40-05110003  [RRHE TUBE ,BLOCK 1
o1 [140-05110002 |[R#AZ%EHE  BLOCK , STARTER s
oo [8/15783-2000 [RABAMEX2S  BOLTM6x2S [ L} )
[ g3 [T40-05110009  |[RAREAKE SPRING, DRIVE PLATE [E R N
94 [140-05110008 |REABER ~ |PLATE, DRIDE D ER
95 [6B/15783-2000 |< B AMEN1S BOLT M6 x 14 !
96 [6B/797.1-85  [FREE  [VASHER 6 9 | - 7
97 |6B/75783-2000 |~ ABEMEXI0 ~ [poLT Mex10 41 | o
28 [140-05000019  |{€5%Z pusg P L] I
99 [T40-03110005  HEEGE ~ [SPRING, TENSION 1 ] IR
30 [T40-05110006 | FMES LINK, PAVL 1
31 [F15-07130202 (@& ~# ~ |PAWL, DRIVE ot
39 [140-05110004  |EAB (|WHBEL, START-P | 1|
33 [140-05110001 |kZ®E  |SPRING, VOLITE 1 e
34 [GB/T5782-1987 [xAGAEMSXIS  [BOLT M8x3 B E
35 |GB/T5782-1987 |K4ME 6 BIG WASHER 6 1
36 [0B/193-1987  [BE&Ee  |WASHER SPRING 6 B B r
37 [140-05110010 |RKEEXE ~|sEAL ,FROTHY RUBBER | 1 i
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EhtsHhk | ®E
PARTS NAME: | TOP COWLING

SN PART N0 DESCRIPTION DESCRTPTION OTY REMARKS
SRS | 4% REL%(E) T4 (30 B bit

1 [T40-06000001 TE |10 COWLING 1
1 [T40-06000003 TEgRrE: COVER, TOP COWLING MUFFLE| 1 j

3 |oB/1818-2000 AL M6x1D SCREW ,PAN HEAD M6 x 10 | 2
4 [R-06000004 el p WASHER, RUBBER 4

5 |0B/T845-85 2R L R MEATSTA. BX15 | SCREW , PAN HEAD ST4, 8 x13| 4

6 |T40-06000002 HESER A SEAL 11

7 |6B/T818-2000 R AT M6 x 20 SCREW . PAN HEAD M6 x 20 | 2 |

8 |T40-08000004 ¥l 4 MARK 4 1 )
9 |T40-08000003 Kl 3 MARK 3 1
10 |T40-08000002 ) MARK 2 1

11 |T40-08000001 w1 MARK 2 1
|12 [FL5-08000004 E# 4 HOOK 1

13 |T40-0600000¢ i HOOK 1

14 |F4-06000006 37k WASHER !

15 |6B/T6184-2000 AEG A REE N6 |LOCKNUT M6 4

16 [T40-06000000 TEH TOP COWLING ASS' Y 1
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EHMAR | Rag
PARTS NAME: | FUEL TAMK

g f‘-' )
:
R
L 3
|
=
| )
| |
\
St PART X0. DESCRIPTION DESCRIPTLON 0ry ‘ REM#RKS
sHgs | Thms 2E4H 0% T4 D) 43 4
L |F15-09000000 B K OIL TUBE ASST Lo
2 [F15-10000000 hE FURL TANK ASSY | 1 "
3o [Ps-l0000000 [RAEREE (OVER ASSY, FUBL TANK Ly |
4 \p/msis-a000  [TBABUTMS x 16 [SCREW AN HEAD MSx16 | ¢
5 [6B/797.1-85 L4535 WASHER 3 5
6 [F15-10020000 HEITE & OLEOMETER ASST B
7 [F15-10000003 i CASKET 1
8 [F15-10000002 i STRATNER It
9 |{F15-10000001 W AR FUEL TANK I
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FaLt | BEER
PARTS NAME: | REPAIR KIT 1
SN, PART NO, DESCRIPTION DESCRIPTION aTY REMARKS
HRSR | 2fe SEAR R SEAHER) e L
I | T40-05040002 B 02 0-RING 1 n
2 | T40-05040004 AT 35X 0X8 0IL SEAL 1
3| T40-05010302 HEA SD30x 42 x 6 OIL SEAL HF g
& | Ps-02010002 BE B B 16 306|011 SEAL )
5 | 7AS0 F404 24-067 | EEHZHOEE 0-RING 1
|6 | T40-00000012 Kt g GASKET . ENGINE 1 i
T | T40-05000002 AR A4 GASKET , CYLINDER IEAD | 1 ]
8 | T40-05000004 Rl GASKET , CYLINDER COVER | 1 B
9 | T40-05000006 FREEE GASKET, THERMOSTAT {
10 [ T40-05000008 FEEHE CASKET , EXHAUST OUTER COVER| 1
1L | gB/T3d50.1-1992 | WEAFEEE 032 5x1.8 | SBAL ,CUP FILTRR ¢32.5x1.8) 1
12 | T40-05000024 LS SEAL , OIL PUNP 1 ) 7
13| T40-05060002 fnBEYE 0-RING 1
14| J4SO P404 24-053 | FAKFEOVE 0-RING 1
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FHNER | BEEH

PARTS NAME: REPAIR KIT

PART N0, DESCRIPTION DESCRIPTION (1Y REMARKS
Rie i) FEEHED e L

T40-02010002 #AREL GASKET, BXHAUST MANTFOLD | 1

T40-02000005 | HAMEEE HE GASKET 1| i |
F25-04010003 Wahthiha2] x 36 %6 OIL SEAL ,DRIVE SHAFT | 2

JASO P404 24-50 | BEEAA 0B B HE 0-RING 1

T40-04000010 ARERHHE SHAL, WATER PUMP 1

T40-04000011 NEDA OUTER PLATE 1

T40-04000205 | AKEFEROREEHE | 0-RING ) D

F25-04040000 AR REE IMPELLER 1

T40-04000202 ARAF SHELL, WATER PUMP 1

T40-04000203 KE TR SEAL , WATER PIPE 1

T40-04020004 KEREERE BUSHING 1 1
| F4-03000024 FE s WASHER 2

JASO F404 31-035 | 0BV 0-RING 1

F15-0602000¢ 0R 5B 14X4. 2 0-RING !

F25-04000015 LE% KEY , SEMISIRCULAR 1

T40~04060003 AT RE 7k E0R & 41 EB | 0-RING )

T40-04060002 ATREREEOR S HEA|0-RING 1

T40-04060004 | AP REFEEHE2K3607 [OIL SEAL 2




